

CERTIFICATE OF ANALYSIS

PRODUCT NAME: Latex beads,polystyrene,diameter 9.0-9.9um ,5% w/v

ITEM NUMBER: P107783
BRAND: Aladdin
CAS NUMBER: 9003-53-6
MDL NUMBER: MFCD00131491
FORMULA: (C₈H₈)_n
MOLECULAR WEIGHT:

TEST	SPECIFICATION		TARGET VALUE
	MIN.	MAX.	
Appearance	White Suspension		
diameter	9 μ m	9.9 μ m	9.9 μ m
Solid content	4.	5 % 5.	5 %